



# NORTHERN INDIA TEXTILE RESEARCH ASSOCIATION

(Linked to Ministry of Textiles, Government of India)

## TEST REPORT

R-03A

Chemical  Eco  Env  Physical  Polymer & Technical Textiles  CoE

|   |   |
|---|---|
| <b>M/s. DOVE AND THREAD</b><br>2nd Floor, Khasra No. 54, Plot No. 7A, Tower<br>Wali Gali<br>Morta Industrial Area, Ghaziabad<br>State : Uttar Pradesh<br>Pincode : 201003<br>Contact No(s) : 9810508770 | Report No : N2600135 Report Date : 18-04-2026 |
|   | ULR No : TC804526000005465F                   |
|   | Inward Date : 13-04-2026                      |
|   | Client's Reference : Letter Dt. 13.04.2026    |
|   | Despatch Ref :                                |
|   | Tested on : 13-04-2026 to 18-04-2026          |
| Page : 1 / 2  |   |

Sample Code : 398 Description as per client : 300 TC 100% COTTON FABRIC.

| S.No | Test Parameter                    | Test Method  | Unit         | Test Results             |
|------|-----------------------------------|--|--------------|--------------------------|
| 1    | Thread Density<br>-Ends<br>-Picks | IS 1963 : 2025   | inch<br>inch | <b>163</b><br><b>123</b> |
| 2    | Blend Composition<br><br>-Cotton  | IS 667:1981 (RA 2022)<br>& IS 3416 :1988 (RA 2022) Based on dry mass | %            | <b>Cotton - 100%</b>     |

Authorised Signatory

Mohit Pandey  
JI

Authorised Signatory

Kuldeep Singh  
JSO



No. 0172822

### Note :

1. The results are for technical information of client only, not for advertisement, promotion, publicity and litigation. 2. The results refer to the applicable parameters only. 3. Test results are based on samples as supplied by the client. 4. Water and effluent samples will be preserved for 7 days, food samples for 2 weeks, and other textile samples for 60 days from the date of dispatch of the report, subject to the condition that they remain stable. 5. Any discrepancy in the test report shall be notified to the lab within ten days of dispatch of report, otherwise it is presumed that the report has met client's requirement. 6. Report shall not be reproduced except in full without approval of NITRA. 7. Please quote test report no. and date for all future correspondence.

Sector-23, Rajnagar, Ghaziabad-201 002 India; Fax : 0120-2783596 E-mail : mail@nitratextile.org

Phone : 0120-2807390-95, 2783586/592/095. Website: www.nitratextile.org